
Crankshaft

7

2

1

3

4
5

E

9

8

10

12

A

B

D

C

6

11

A 850661 M3X6 (10pc.)
No. Code No. Description

B 850671 M3X22 (10pc.)
C 850667 M3X3 Socket Set Screw(10pc.)
D 850672 M4X10 (10pc.)
E 850673 10mm”C”Ring (2pc.)

No. Code No. Description
1 850581
2 850582
3 850583
4 850584
5 850585 83T Gear (Include One Way Bearing)
6 850586 One Way Bearing
7 850587
8 850588 Post Set(4pc.)
9 850589 42T Gear
10 850590 9T Gearshaft
11 850591 Ball Bearing (Below)

Starter Crankshaft
Ball Bearing (Front)

Ball Bearing (Rear)
Cover Plate For Starter

Mount Assembly  (Include Bearing) 

12 850592 DC Motor



80mm

76
m

m
27

m
m

36mm
65

m
m


	GPOWER-F-50 Starter
	啟動器尺寸

